00000 O 0 O MENU BACK

FIG 7 Z#A4% TIRE
A 5——{__:1 j/:’/ai':“‘\\.l
Iy
i NS4
“of N
Fr _?_ 2-1
O
B HamES BB R B2k gl ~T B FH 5 B B &
NO. PART NO. PART NAME Q'ty | DESCRIPTION | FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3317 2321 000 |+'V)UASSY TIRE ASSY 1 NO.4160220~
1 | 3305 2301 000 |+"V)UASSY TIRE ASSY 1 ~NO.4160219
1-1 | 3407 2302 000 |41+ TIRE 1 |HC400x 8
1-2 | 3407 2303 000 |F1—7" TUBE 1
1-3 | 3317 9902 000 |f4=)y+¥7btyt |WHEEL SHAFT SET|] 1 NO.4160220~
1-5 | 0750 0062 051 [~ 7YY BEARING 2 6205z NO.4160220~
1-5 | 0750 0562 033 [N 7YUY” BEARING 2 |6203DU ~NO0.4160219 E1)
1-6 | 3317 2308 000 |¥+vy7° CAP 2 NO.4160220~
1-6 | 3305 2307 000 |PW WASHER,PLAIN 2 ~NO.4160219 1)
1-7 | 3317 2309 000 |PW WASHER,PLAIN 4 NO.4160220~
1-7 | 0350 0151 628 |PW WASHER,PLAIN 2 |[16x28%x23 |~NO.4160219 SE1)
1-8 | A304 0116 001 |+vb NUT 4 [M16
1-10] A110 0108 016 | Lk BOLT 6 [M8x16
1-11| A360 0100 802 |sSw WASHER,SPRING 6 |8
1-12| A301 0108 001 |+vk NUT 6 |m8
2 | 3420 2401 000 |74+ 44YASSYR|TIRE 1 |17%8.00-8 4PR
2-1 | 3407 6002 900 |44¥ TIRE 2 |17%8.00-8 4PR
2-2 | 3714 2204 000 |17 VALVE 2 |TR413
2-3 | 3420 2402 000 |K4ILASSY WHEEL 2
2-6 | 5347 2306 000 |\ v%y SEAL 2
2-7 | A110 0108 016 |&'ILk BOLT 12 |M8 % 16
2-8 | H301 0108 001 |S¥vk NUT 12 M8
3 |3420 2405 000 [74F44¥ASSYL|TIRE 1 |17%8.00-8 4PR
4 |F1140112 030 |*LRA BOLT 8 |M12x30
5 | 3407 6004 000 |F1—7" TUBE 2 |17%8.00-8 L WVEV]

H1) IHRARA —UIAEREFT B OZFRARA —L s 7 My MTTHIBESO AR H Y F77,

ES633D

20/05/18




	MENU BACK: 


